
Development of a Novel Polysilicate Ferric 
Coagulant and Its Application to Coagulation-

Membrane Filtration Hybrid System in 
Wastewater Treatment

by 

Firoozeh Nateghi Ghasemian Nejad 

 Thesis submitted in fulfilment for the degree of 

  

Doctor of Philosophy 

School of Civil and Environmental Engineering 

Faculty of Engineering and Information Technology

University of Technology, Sydney (UTS)

December 2014 



i 

CERTIFICATE OF ORIGINAL AUTHORSHIP 

I certify that the work in this thesis has not previously been 

submitted for a degree nor has it been submitted as part of requirements 

for a degree except as fully acknowledged within the text. 

I also certify that the thesis has been written by me. Any help that I 
[...]
Using an ion exchange resin for polymerisation by diluted sodium 

silicate, besides heating, ageing, and control of the pH was the preferred 

procedure to have an efficient coagulant with high molecular weight, 

high charge, and great absorption capacity in order to reduce the level of 

some impurities in wastewater. 

Monomer can be removed from a solution by strong ion-exchange resin. 

Another indication is that polysilicic acid by ion exchange has more 

silanol grouped (Si-O-H) on the surface than the acidification method 

(Iler, 1979). The ionisation constants of acid on the polysilicic acid 

surface were at least two or three orders of magnitude higher than the 

constant of monomeric Si (OH). 

Having a smooth flow and clear solution as water, free of soluble salts, 

and manifesting the mean particle diameters and specific surface area of 

the silica could be achieved by removing the sodium through ion 

exchange resins. The substitution of H+ by a three valiant ion metal such 

as Fe3+ at the next step permitted the attainment of sols with larger 

particles (Bechtold, 1951). 

Other factors such as dilution, ageing, and heating to a temperature 

greater than 60ºC, caused the diameters of the dispersed phase to 

increase, which was followed by the addition of iron to the solution at a 

rate slow enough to increase the surface area. The possibility of 



Chapter 5| 159  

controlling the growth of the silica colloidal particles when preparing the 

stabilised silica solution is reachable by regulating the pH. 

5.2.2 Effect of Si/Fe in the Efficiency of the Treatment 

It was found that the modified PSiFe-  at a higher Si/Fe ratio in higher 

doses has better turbidity and TOC removal performance. This coagulant 

improved the turbidity and TOC removal through an enhanced adsorption 

bridging mechanism. The treatment process at Si/Fe=1 had a high 

turbidity and a TOC removal of 93.62% and 74.06%, respectively. The 

results for Si/Fe=0.2 and Si/Fe=0.5 were not at a satisfactory level. The 

correlation between the zeta potential of flocs formed by PSiFe-  and the 

changing phenomena of zeta potential varied with different Si/Fe ratios. 

The greatest removal performance and zeta potential were achieved, 

when the pH was between 5.3 and 5.7. 

5.2.3 Effectiveness of PSiFe-  in Kaolin Clay Water 

The performance of PSiFe-  appeared to be suitable enough for enhanced 

coagulation, and for treating water contaminated with kaolin in a low 

acidity source. Poly silicate ferric could induce effective flocculation in 

a natural and slightly acidic environment. The PSiFe-  coagulant was 

hydrolysed readily when the dosage exceeded 3 mL/L. This flocculation 

region (i.e. pH 4-7) was practiced to remove all the organic materials (up 

to 99.4%). In this experiment the maximum TOC removal was 43.6% at 

pH 5. Since the performance of flocculation depends on the quality of 



Chapter 5| 160  

the water, the flocculation region of PSiFe-  might be different for water 

bodies with complex impurities. 

5.2.4 Pre-coagulation Process and Lower Membrane Load  

Without the coagulation of impure water to remove its TOC and 

turbidity, the load on the membrane system was high. Hence there was a 

high potential for reaching the critical flow and rapid membrane fouling 

by organic or particulates matters. The results indicated that when using 

the modified PSiFe-  the critical flux was higher than the common 

PSiFe-  and ferric chloride coagulants. 

A significant amount of turbidity and TOC was removed through 

treatment with both coagulants (PSiFe-  and FeCl3). However, the load 

of turbidity on membrane filtration was reduced by 74% when PSiFe-

was applied in the coagulation process compared to 64% for FeCl3

coagulant. 

The modified fouling index (MFI) tests highlighted the effectiveness of 

coagulation using the modified PSiFe-  as the preferred coagulant for 

decreasing the tendency of membrane fouling. In other words, membrane 

fouling was significantly higher when feed water used without any 

coagulation, compared to a situation where the feed ware to the system 

went through a pre-treatment process using either PSiFe-  or FeCl3. 

However, the critical flux was 10000 units using PSiFe-  in the pre-



Chapter 5| 161  

treatment process, whereas this value was 7500 units employing ferric 

chloride. 

5.2.5 Optimum pH Region in Wastewater Coagulation  

The modified PSiFe had a suitable coagulation performance in slightly 

acidic pH in the optimal region for PSiFe coagulation in wastewater and 

other contaminated water. The PSiFe-  coagulant had a low pH which 

made its TOC removal better in a moderate dose.  Depending on the type 

of coagulant and contaminated water, regions with a different pH for 

optimal coagulation can be identified. The optimum pH for PSiFe-

based coagulant was between pH 5 and pH 7. 

5.2.6 Comparison of PSiFe-  with FeCl3 Coagulant in Wastewater  

In the hybrid membrane treatment, both poly silicate ferric and iron 

chloride can be used in wastewater coagulation as a pre-treatment 

process. However, the experimental results indicated that PSiFe-

performed better in removing turbidity, while iron chloride was slightly 

more efficient in TOC removal. 

According to these results, both the PSiFe-  and FeCl3 coagulants could 

be applied in the pre-treatment process for membrane systems. All the 

coagulants tested efficiently removed turbidity and TOC. However, 

PSiFe-  may have an advantage compared to ferric chloride with a 10% 

better removal of turbidity, while producing larger flocs at lower doses. 



Chapter 5| 162  

In contrast, iron chloride was 2.8% more efficient at TOC removal than 

PSiFe- . 

5.2.7 PSiFe-  performance in Removing Phosphorous from Water 

The coagulation-flocculation process, using modified PSiFe- , showed 

its excellence at treating phosphorous in raw water. A high removal of 

phosphorous (99.22%) was achieved by the modified PSiFe-  compared 

to common PSiFe-  (83.33%) and FeCl3 (76.54%). 

This section presents some recommendations for further studies and 

examinations that might emphasise the efficiency of this polymeric 

coagulant (PSiFe-γ) in the treatment of water and wastewater.  The 

recommendations for future studies in this area are as follows: 

5.3.1 Short Flocculation Process 

The addition of coagulant before the mixer with a short flocculation 

(short distance to the membrane vessel) can be another alternative for 

conducting a similar study. The chosen flocculation time cannot be equal 

to the actual flocculation step, for instance, a short pipe flocculator can 

be an option. For this coagulant, a shorter time of flocculation may give 

better results. 



Chapter 5| 163  

5.3.2 Evaluating the Effect of Temperature 

Most membrane systems perform better at higher temperatures, so 

introducing feed water at higher temperatures to the membrane system 

can be topic for further study. In fact, only recently, an industrial scale 

heat exchanger with a low duty was added before membrane treatment. 

5.3.3 Employing Membrane Air Pulsation 

As the flocs formed by PSiFe-  were larger than those in the other 

coagulants, some of them remained on the surface of the membrane. It 

seems that a physical shock by compressed air to reverse the direction of 

flow, could improve the efficiency and durability of the membrane.  

5.3.4 Extending the Pre-treatment 

The coagulation-membrane hybrid system can be extended by adding a 

sand and active carbon filtration, as shown in Figure 5.1, in order to find 

the impurity load on membrane filtration after completing physical 

treatments. All these systems have lower operational and fixed costs than 

the capital membrane and operational costs. 



Chapter 5| 164  

Figure 5.1 Suggested scheme for a bench scale coagulation/ membrane/ filtration hybrid system 

A Ferron experiment on prepared and dried PSiFe-  coagulant is 

recommended to measure the rate of polymerisation and to investigate 

the hydrolysing mechanism of this type of modified coagulant.  The 

impact of silica in the polymerisation degree and the iron species 

distribution can be investigated by this method. 

Since the bigger flocs have fewer tendencies to stick on the surface of 

the membrane and the removing of the big flocs is easier than fine 

particle, it is recommended to have an investigation on this matter and 

find its effect on coagulation membrane system 



Chapter 5| 165  

5.3.7 Economic impact analysis  

A simple economic impact analysis of the various polymeric and metal 

based coagulants can be a suitable to have a precise analysis among the 

technical factors. 



Reference| 166  

REFERENCES 

Adham, S. S., V. L. Snoeyink, M. M. Clark, J. -L. Bersillon. (1991). Predicting and 
Verifying Organics Removal by PAC in an Ultrafiltration System. Journal of 
American Water Works Association, 83 (12): 81. 

Adham, S. S., V. L. Snoeyink, M. M. Clark, C. Anselme. (1993). Predicting and 
Verifying TOC Removal by PAC in Pilot-Scale UF Systems. Journal of 
American Water Works Association, 85 (12): 58. 

Adham, S., Chiu, K. P., (2005). Development of a Microfiltration and Ultrafiltration 
Knowledge Base. Denver, American Water Works Association. 

Adin, A. and C. Klein-Banay. (1986). Pretreatment of Seawater by Flocculation and 
Settling for Particulates Removal. Desalination, 58 (3): .227-242. 

Adin, A., Soffer, Y. Ben Aim, R., (1998). Effluent Pretreatment by Iron Coagulation 
Applying Various Dose-pH Combinations for Cptimum Particle Separation. 
Water Science and Technology, 38: 27-34. 

Akers, C.K., Parsons, D.F., (1972). Reply to Myelin Membrane Structure As 
Revealed by X-Ray Diffraction by David Harker. Biophysical Journal, 12 (10): 
1296-1301. 

Alexander G.B., (1956), Process for Producing Sols of 5-8 milimicrons silica 
Particles and Product, (Du Pont), US Pat. 2.750.345. 

Anthlmi, D., B. Cabane, M. Meireles, P. Aimar. (2001). Cake Collapse in Pressure 
Filtration. Langmuir ,17: 7137–7144. 

AWWA (1999). Water Quality and Treatment: A Handbook of Community Water 
Supplies. Fifth Edition. McGraw-Hill, Inc. Washington,D.C. 

AWWA, American Water Works Association. (2005), Denver, C. Microfiltration 
and Ultrafiltration Membranes for Drinking Water, ISBN-10: 1583213600 1st 
Edition. 

Bache, D.B., Gregory, R., (2007). Flocs in Water Treatment, IWA Publishing, 
London,UK. 

Baig, M. B., Al-Kutbi. A., (1999). Design features of a 20 mgd SWRO Desalination 
plant, Al Jubail, Saudi Arabia. Water Supply, 17 (1), 127-134. 

Baker, R.W. (2004). Membrane Technology and Applications. John Wiley and Sons 
Ltd. ISBN: 978-0-470-85445-7 191-196. 2nd edition. 



Reference| 167  

Belfort, G., Davis, R. H. and Zydney, A. L. (1994). Behaviour of Suspensions and 
Macromolecular Solutions in Crossflow Microfiltration. J. Membrane Science, 
96: 1-58. 

Betchold M.F., Synder O.E., (1951), Chemical processes and composition, (Du 
Pont), US Pat 2.574.902. 

Bi, S., Wang, C., Cao, Q. and Zhang, C., (2000). Studies on the Mechanism of 
Hydrolysis and Polymersation of Aluminium Salts in Aqueous Solution: 
Correlations Between the Core-links Model and Cage link Model. Coord 
Chem., 248: 441-445. 

Bian, R., Y. Watanabe, G. Ozawa, N. Tambo. (1997). Removal of Natural Organic 
Matters, Iron and Manganese by Ultrafiltration with Coagulation. Journal of 
Japanese Water Works Association, 66 (4): 24–33. 

Bian, R., Y. Watanabe, G. Ozawa, N. Tambo. (1999). Removal of Humic 
Substances by UF and NF Membrane Systems. Water Science and Technology, 
40 (9): 121–129. 

Bonnelye, V., Angel, M., Durand, S.J, Ludovic, Gueguen, Pierre, F., (2004). 
Reverse Osmosis on Open Intake Seawater: Pre-treatment Strategy. 
Desalination, 167: 191-200 

Bonnélye, V., Guey, L., Castillo, J., (2008), UF/MF as RO Pre-treatment: 
Desalination, 222 (1-3), 59-65. 

Boerlage, S.F.E., Kennedy, M.D., Aniye M.P., Abogrean E., Taraewneh, Z.S. and 
Schippers, J.C. (2003). The MFI-UF as a Water Quality Test and Monitor. 
Journal of Membrane Science, 211: 271-289. 

Bottino, A., Capannelli, C., Del Borghi, A., Colombino, M., Conio, O. (2001). 
Water Treatment for Drinking Purpose: Ceramic Microfiltration Application. 
Desalination., 141 (1): 75-79. 

Brauns, E., E. Van Hoof, B. Molenberghs, C. Dotremont, W. Doyen, R. Leysen. 
(2002). A new Method of Measuring and Presenting the Membrane Fouling 
Potential. Desalination, 150 (1): 31-43. 

Bratby, J., (2006). Coagulation and fFocculation in Water and Wastewater 
Treatment, Second Edition, IWA, London.Bureau of Reclamation. 

Cabane, B., M. Meireles, P. Aimar. (2002). Cake Collapse in Frontal Filtration of 
Colloidal Aggregates Mechanisms and Consequences. Desalination, 146: 155–
161. 

Carroll, T., S. King, S. R. Gray, B. A. Bolto, N. A. Booker. (2000). The Fouling of 
Microfiltration Membranes by NOM after Coagulation Treatment. Water 
Research, 34: 2861–2868. 



Reference| 168  

Chan, S.H., (1989). A review on Solubility and Polymerisation of Silica. 
Geothermics, 18, 49-56. 

Cheng, P.C., Chi, F.G., Yu, R.F., Shi, P.Z., (2005).  Evaluating the Coagulants of 
Polyaluminium Silicate Chlorides on Turbidity Removal. Separation Science & 
Technology, 41, 297-309. 

Chinu, K., Johir A. H., Vigneswaran S., Shon, H. K., Kandasamy, J., (2010). 
Assessment of Pretreatment to Microfiltration for Desalination in Terms of 
Fouling Index and Molecular Weight Distribution. Desalination ,250: 644-647. 

Cho, M.H., Lee, C.H., Sangho Lee, Cho, M. K., C. H. Lee, S. Lee. (2006). Effect of 
Flocculation Conditions on Membrane Permeability in Coagulation-
Microfiltration. Desalination ,191: 386-396. 

Choi, K. Y. J., B. A. Dempsey. (2004). In-line Coagulation with Low Pressure 
Membrane Filtration. Water Research ,38 (19): 4271-4281. 

Choi, H., Zhang, K., Dionysiou, D.D.,Oerther, D.B, Sorial, G.A. (2005). Effect of 
Permeate Flux and Tangential Flow on Membrane Fouling for Wastewater 
Treatment. Separation and Purification Technology, 45: 68-78. 

Chua, K. T., M. N. A. Hawlader, A. Malek. (2003). Pretreatment of Seawater: 
Results of Pilot Trials in Singapore. Desalination, 159: 225. 

Combe, C., Molis, E., Lucas, P., Riley, R., Clark, M. (1999). The Effect of CA 
Membrane Properties on Adsorptive Fouling by Humic Acid. J. Membrane. 
Science, 154: 73-87. 

Crittenden, J., Trussell, R., Hand, D., Howe, K., Tchobanoglous, G., (2005). Water 
Treatment Principle and Design. John Willy and sons, 54 -55: 513-514. 

Crozes, G.F., Jacangelo, J.G., (2001). Low Pressure membrane Filtration for 
Pathogen Removal: Application, Implementation, and Regulatory Issues, United 
States Environmental Protection Agency. 

Dahm, K.G.; Guerra, K.L.; Xu, P.; Drewes, J.E., (2011). Composite Geochemical 
Database for Coalbed Methane Produced Water Quality in the Rocky Mountain 
Region. Environmental Science. Technol, 151 (1): 67-73. 

DeWolfe, J., Dempsey, B., Taylor, M. and Potter, J. W., (2003). Guidance manual 
for coagulant changeover. American Water Works Association Press. Denver, 
25-59. 

Dietzel, M., (2000). Dissolution of Silicates and the Stability of Polysilicic Acid. 
Geochimical Acta, 64: 3275-3281. 



Reference| 169  

Edzwald, J., Tobiason, J.E., (1999). Enhanced coagulation: US requirements and a 
broader view Original Research Articl.e, Water Science and Technology, 40 (9): 
63-70. 

Escobar, I.C., Sharp, M.M., (2000). Effect of Different Modes of Coagulation as 
Pretreatment to Membrane Filtration for Drinking Water Production in Small 
Systems. Department of Chemical and Environmental Engineering, University 
of Toledo. 

Everett, D.H., (1972). IUPAC, Definitions, Terminology and Symbols on Colloid 
and Surface Chemistry, Journal of Pure and Applied Chemistry, 31: 579-638. 

Falten. T. P., (2001). Aluminum as a Risk Factor in Azheimer’s Disease, with 
Emphasis on Driniking Water. Brain Research Bulletin, 55: 187-196. 